QUQF@ FCC Test Report Report No. : FR830315B

Model : ZX1
- Test Mode : Mode 5
Polarization : Horizontal (30MHz-1GHz)
m The test that passed at minimum margin was marked by the boldface in the following table.

a1 Lewel (dBuWim) Date: 2008-03-19

FCC CLASS-B
=

40 T

2
? 58
4
c, 30 224, 418. 612, 806. 1000
Trace: (Discrete) Frequency (MHz)

Site v DECHDE-HY
Condition o FCC CLASS-E Sm LF-ANT(OS1121) RORTZONTAL
EUT v GEM/EDCE(Class|DIES0/000 1 BDDST A0

1 RCDMASHSDPARSDA1Q0021 00 PDA phone
Power T ) L 'E Pelals T B
Hode | o FR OB3D3IG
Hemo ¢ g Tu_Chif; 243780z + Adaptor?
Data Rate )
Plane : EZ
THET v RIDEO0EONOONAE

Over Limit FReadAntenna Cable Preamp Ant Table
Freq Level Limit Line Level Factor Loss Factor Pos Pos Eemark

MHz dBu¥/m dB dBu¥/m dBu¥ dBE/m dB dB cm deg

L 43.23 29.63 -10.37 40.00 50.94 [L.52d 0.30 33. 13 100 203 Peak

2 210.09 26.80 -16.70 43.50 49.78 8.83 0.80 33.5! b --- Peak

3 222,24 25,24 -20.76 46,00 47.41 [0.81  0.70 33.49 s --- Peak

4 G056, 90 20.12 -25.88 46.00 33.30 [8.8% [ [0 33. 16 o --- Peak

5 880,30 £3.33 -Z22.67 46.00 34,40 20.39 .30 3Z. 75 s --- Peak

3 857.30 23.54 -22.46 46.00 33.71 20.84 .27 3 38 o --- Peak
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Q’F@ FCC Test Report

Report No. : FR830315B

Polarization : Horizontal (1GHz-25GHz)
m The test that passed at minimum margin was marked by the boldface in the following table.

" Level (dBuVim) Date; 2008-03-16
3
4
FCC CLASS-B
50 L 7 FCC CLASS-B (AVG)
| [
q
0 000 5800. 10600. 15400, 20200, 25000
Trace: (Discrete) Feanency ()
Site v DECHDGE-HY
Condi Lion . FCC CLASS-E 3m SHF-EHF HORN HORTZONTAL
FiT ¢ GEW/EDGE(CIass! 0065079007 | GO0/ BDD
. RCHMAMSERARG0/ 180072100 PDA phome
Power v 120Yac/BlHz
Hode| . FR B303I5
Hemo ¢ Ilg Tu_ChOf; 2453780z + Adaptor?
Data Rate 3ol
Flane ; EZ
THET ;o A530Z00Z000009G
ver Limit Readdntenna Cable Preamp Ant Table
Freq Level Limit Line Level Factor Loss Factor Pos Pos Eemark
MHz dBu¥/m dB dBu¥/m dBu¥ dBE/m dB dB cm deg
L 2366, 00 49,17 -24.83 T74.00 49,156 3l.8] 3.83 35 68 108 0 Peak
2 2366.00 35,85 -18.15 54.00 35,83 3.8 3.83 35 68 165 337 Average
3 X 2437, 00 103, 96 103,73 31.93 3.89 35.689 100 0 Peak
18 2437. 00 94, 28 894,06 31.93 3.89 35.89 165 337 Average
B 2494, 00 53.09 -20.81 74.00 B2 T4 32.00 4.05 3570 100 0 Peak
& 2494, 00 40,54 -13.46 54,00 40,19 32.00 4,06 35,70 165 337 Average
7 T306.00 54.50 -18.50 74.00 47.77 35.66 V.22 36. 14 100 0 Peak
2 730600 41,88 -12.32 54,00 34,95 3b.86 T.22 36,14 100 221 Average
9 9747. 00 37.99 -36.01 T74.00 T6.80 -9.8 T7.98 36.75 100 0 Peak
Remark: #3 and #4 are Fundamental Signals.
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QU’F@ FCC Test Report

Report No. : FR830315B

Polarization : Vertical (30MHz-1GHz)
m The test that passed at minimum margin was marked by the boldface in the following table.

Date: 2008-03-19

Level (dBuMim)
80

FCC CLASS- B
e
a0|— _ .
1
23
4 o B
0 30 224, 418. 612, 806. 1000
Trace: (Discrete) Frequency (MHz)
Site v DECHDGE-HY
Condi Lign . FCC CLASS-E 3m LF-ANT(951121) WERTICAL
EUT o GEMAEDCECC ass| DIES0S000S GO0 D00
¢ RCDMARSOPARSOA 180042100 PDA phane
Power ¢ 120¥ac/BlH:
Hode | ¢ FR B303ID
Hemg i llg Te_Chif; 24378Hz + Adaptor?
Data Rate a
Plane . EZ
THET R A T DT
Over Limit Readintenna Cable Preamp Ant  Table
Freq Level Limit Line Level Factor Loss Factor Pos Pos Eemark
MHz dBu¥/m dB dBu¥/m dBu¥ dBE/m dB dB cm deg
| L 41.88 31.83 -8.07 40,00 52 .28 [2.5] .30 33.16 108 278 Peak |
2 210.09 27.78 -156.72 43.50 B0O.76 9.83 0.80 33.5l it --- Peak
3 222.24 27.08 -18.92 46.00 49.25 10,61 0,70 33,49 e --- Peak
4 203,30 21.69 -24,31 46,00 33.22 [9.84 .20 32.57 mem --- Peak
) 297,80 23.47 -22.53 46.00 34.45 20.52 1.30 3Z.80 i --- Peak
& 907,30 23.49 -22.51 46,00 33.86 20.94 1. 2T 32.38 mem --- Peak
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Q’F@ FCC Test Report

Report No. : FR830315B

Site
Condition
EUT

Power
Hode |
Hemg

Data Rate
Plane
THET

A DO =1 T O s S WD —
5D P

Polarization : Vertical (1GHz-25GHz)

m The test that passed at minimum margin was marked by the boldface in the following table.
17 Lewvel (dBuim) F

Date: 2008-03-16

3

4

FCC CLASS-B

59

FCC CLASS-B (AVG)

1000

Trace: (Discrete)

BECHOE-HY

5800.

10600.
Frequency {MHz)

{ FCC CLASS-E 3m SHR-EWF WORM YERTTCAL

v GSMAEDGE(Cass! 01650900/ 1001300
o BCDMANSTPARS DA 1A00/2100 PDU phone

15400.

20200, 25000

v 120Yac/B0Hz
. FR 30315
Ilg Tx Ch0G: 2437HHz + Adaptar?
&
S530ZDDZO0N0DSE
Over Limit Readintenna Cable Preamp Ant  Table
Freq Level Limit Line Level Factor Loss Factor Pos Pos Eemark
MHz dBu¥/m dB dBu¥/m dBu¥ dB/m db dB cm deg
Z23B8. 00 45,50 -2B.41 74.00 4549 3.8 3.92 35.68 10g 3 Peak
2388. 00 34,17 -19.83 54.00 34,07 31.86 3.92 35.68 198 35 Average
2437.00 100, 85 10g.682 31.83 3.93 35.69 104G 3 Peak
2437.00 90,20 89.97 31.93 3.93 3b5.69 198 3% Average
2484.00 50,87 -23.03 74.00 50.63 31.898 4.056 35.70 108G 3 Peak
2484, 00 38,73 -156.27 bH4.00 38.40 31.88 4.06 35.70 198 3% Average
8637.00 54,42 -19.58 74.00 47.46 35.89 7.36 36.38 10g 0 Peak
8637.00 41,23 -12.77 bH4.00 34,26 35.89 7.36 36.38 10g 307 Average
9747.00 39.84 -34.06 74.00 78,56 -9.8 T7.98 36.75 108G 0 Peak

Remark: #3 and #4 are Fundamental Signals.
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QUQF@ FCC Test Report Report No. : FR830315B

Model : ZX1
- Test Mode : Mode 6
Polarization : Horizontal (30MHz-1GHz)
m The test that passed at minimum margin was marked by the boldface in the following table.

& Level (dBu'im) Date: 2008-03-19

FCC CLASS-B
2

e

2
3
4 -
o 30 224, 418. 612, 806, 1000
Trace: (Discrete) Frequency (MHz)
Site o DICRDG-AY
Comd i tion ¢ FCC CLASS-E Gm LF-ANTCOS1121) BORTZONTAL
EUT v GEMAEDCECC lassIDIES0A000/ 1 BO0 1 B00

v RCDAASHEDPARS0A1E00/2100 PDA phone

Power o 1 20%acs Bz

Hode | ¢ FR OB3D3IS

Yemno v g Te Chll: 245280z + Adaptor?
Data Rate i ol

Plane . EZ

THET v SRIDZODEONA0DOE

Over Limit Readintenna Cable Preamp Ant  Table
Freq Level Limit Line Level Factor Loss Factor Pos Pos Eemark

MHz dBu¥/m dB dBu¥/m dBu¥ dB/m db dB c deg

| @ 42,69 29.37 -10.63 40.00 50.20 [2.02 0.30 33.15 100 208 Peak

z @ 210.09 26.73 -16.77 43.50 49.71 8.83 0.80 33.5! e --- Peak

3 222,24 25,19 -20.81 46.00 47.37 0.8l 0.70 33.49 bt --- Peak

4 789.30 Z1.50 -24.50 46.00 33.21 [9.7Z2 .20 3Z 63 o --- Peak

5 B87.30 Z21.85 -24.00 46.00 32.98 20.44 .30 3277 s --- Peak

& 957.30 24.34 -Z2.66 46.00 34.51 20.84 .27 3EZ 38 bt --- Peak
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Q’F@ FCC Test Report

Report No. : FR830315B

Polarization : Horizontal (1GHz-25GHz)

m The test that passed at minimum margin was marked by the boldface in the following table.
1?Lwe| (dBuWim) F w

Date: 2008-03-16

3

4

FCC CLASS-B

59 7 FCC CLASS-B(AVG)
1 i
|
0 000 5800. 10600. 15400, 20200, 25000
Trace: (Discrete) Eragomncy (MEHz)
Site ¢ DACADG-AY
Condi tion ¢ FCC CLASS-E 3m SHF-EHF WORN HORTZONTAL
EUT ; GEW/EDGE(CIass! 0)B50/900/ 1 EO0S 1 S0D
© WCDMA/MSHRARSOA 150072100 PDA phome
Power v 120Yac/BlHz
Hode| . FR B303I5
Hemn ¢ g Tu Chll; 246280z + Adaptorz
Data Rate ]
Flane . EZ
THET ;o A530Z00Z000009G
ver Limit Readdntenna Cable Preamp Ant Table
Freq Level Limit Line Level Factor Loss Factor Pos Pos Eemark
MHz dBu¥/m db dBu¥/m dBu¥ dBE/m db dB cm deg
L 238800 47,24 -26.76 T4.00 47.[4 3l.86 3,92 3bh. 68 108 0 Peak
2 2388. 00 35,87 -18.33 54.00 35,57 3l.86 3.92 35 68 160 358 Average
3@ 2462, 00 103, 56 103,28 31.9 4.0 35.68 108 0 Peak
4@ 2462, 00 92, 55 92.27 31.96 4.0Z2 35.89 160 306 Average
5@ 2483.50 41.39 -12.68]1 54.00 41.06 231.88 4.056 3570 160 3568 Average
6@ 248360 62,23 -LL.77T T74.00 B61.90 31.88 4,06 35,70 100 0 Peak
T TIGL. 00 53.86 -20.14 74.00 47.056 35 74 T7.1l6 36.07 100 0 Peak
g @ T16L.00 40,88 -13.12 54.00 34.06 35.74 7.15 236.07 100 335 Average
g9 9846, 00 38,14 -35.86 T4.00 T6.bBl -9.83 &.04 36,77 100 0 Peak
Remark: #3 and #4 are Fundamental Signals.
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QUQF@ FCC Test Report Report No. : FR830315B

Polarization : Vertical (30MHz-1GHz)
m The test that passed at minimum margin was marked by the boldface in the following table.

& Level (dBu'im) Date: 2008-03-19

FCC CLASS-B
=

3
2 A 5 B
30 224, 418. 612, 806. 1000
Trace: (Discrete) Fresuency (Miz)

Site v DECHDE-RY
Condition o FOC CLASS-E Sm LF-ANT(51121) YERTTCAL
EUT v GEMAEDGE(C ass| DIES0900 1 GO0 G900

o BCDMAASOPARSDA 19002100 PDA phane
Power v 120Yac/BlHz
Hode | o FR B30D3IS
Hemg i llg Te_Chll; 246280z + Adaptor?
Data Rate co8
Plane . EZ
THET v SRIDZODEONA0DOE

Over Limit Readintenna Cable Preamp Ant  Table
Freq Level Limit Line Level Factor Loss Factor Pos Pos Remark

MHz dBu¥/m dB dBu¥/m dBu¥ dB/m db dB c deg

[ 1@ 42.69 30.84 -9.16 40.00 51.87 [2.02 0.30 33. 15 100 129 Peak |

z @ 64.83 23.74 -16.26 40.00 50.14  6.76 0.40 33.55 e --- Peak

3 @ 210.09 27.83 -15.57 43.50 50.891 8.83 0.80 33.5! o --- Peak

4 714,40 20.82 -25.08 46.00 33.77 19.03 .20 33.08 s --- Peak

B 848,80 Z22.04 -23.86 46.00 33.36 20.16 |.20 3Z 68 bt --- Peak

& 957.30 24.18 -Z2[.82 46.00 34.3b 20.84 .27 32 38 s --- Peak
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Q’F@ FCC Test Report

Report No. : FR830315B

Polarization : Vertical (1GHz-25GHz)

m The test that passed at minimum margin was marked by the boldface in the following table.
¥ i Date: 2008-03-16

Lewvel (dBuim)
17

3
4
FCC CLASS-B
59 7 FCC CLASS-B (AVG)
9 5 :
0 000 5800. 10600. 15400, 20200, 25000
Trace: (Discrete) Fraguency (MHz)
Site ¢ DACADG-AY
Condi tion . FCC CLASS-E 3m SHR-EHF HORN VERTICAL
EUT ; GEW/EDGE(CIass! 0)B50/900/ 1 EO0S1 GO0
o RCDMAAMSTRAREDS 120072100 PDA phome
Power v 1 E0Vacs B0
Hode | : FR B30EIS
Hemg i llg Te_Chll; 246280z + Adaptor?
Data Rate b
Tlane B2
THET S5E0ZO0Z00N00GE
Over Limit Readintenna Cable Preamp Ant  Table
Freq Level Limit Line Level Factor Loss Factor Pos Pos Eemark
MHz dBu¥/m dB dBu¥/m dBu¥ dB/m db dB cm deg
L 239000 45,31 -28.69 74.00 45,22 231.86 3.92 235 68 108 0 Peak
2 2390, 00 32,91 -21.09 54,00 3Z.81 3l.86 3,92 3068 193 & Average
3@ 246200 99,10 8. 83 31.9 4.02 35.63 100 0 Peak
4@ 2462, 00 88, 87 28.39 31.96 4.0Z2 35.689 193 6 Average
B 2483.50 35,981 -18.09 54.00 3558 3L.88 4.056 3570 193 & Average
& 2483. 60 53,27 -20.73 T4.00 5Z. 94 31.898 4,06 35,70 100 0 Peak
T 861,00 53.99 -20.01 T74.00 47.16 3587 T.44 36,27 100 0 Peak
8@ TE0L. 00 40,78 -13.22 54,00 33.94 35,87 7.44 36,27 100 T Average
9 g9846, 00 41,81 -32.39 T74.00 T9.97 -9.83 804 3677 100 0 Peak
Remark: #3 and #4 are Fundamental Signals.
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QU’F@ FCC Test Report

Report No. : FR830315B

Model : P560

Temperature : 21~26°C
Relating Humidity : 50~55%
Test Enginner : _ Sun

- Test Mode : Mode 1
Polarization : Horizontal (30MHz-1GHz)
m The test that passed at minimum margin was marked by the boldface in the following table.

a1 Level {dBuWim) Date: 2008-03-27
FCC CLASS-B
bar
10
3
2 ; o
C; 30 224, 418. 612, 806. 1000
Trace: (Discrete) Frequency (MHz)
Site ¢ DECHDE-HY
Condi tian . FCC CLASS-E 3m TF-AMT(S5(121) RORTZONTAL
EUT v GEMJEDCECCIassIDIBS0/000 | BODSTB00
o RCDMA/RSOPARSOA 30042100 PDA phone
Power A ) LTl 11
Hode | : FR R30GI4
temo I1h Te_Chil , 24128Hz + Adaptar
Data Rate I
Plane El
THET EADZD0ZD0001 46 o
Over Limit FReadAntenna Cable Preamp Ant Table
Freq Level Limit Line Level Factor Loss Factor Pos Pos Eemark
MHz dBu¥/m dB dBu¥/m dBu¥ dBE/m dB dB cm deg
| Lt 40,53 36.16 -3.84 40,00 56,03 13.001 0,30 33,18 108 283 Peak |
2 B0, V8 Zb.84 -13.16 40,00 B53.2Z2 b.65 0,40 33 4Z R -—- Peak
3 83. 18 27.08 -16.42 43.50 50.29 9.82 0.50 33.33 il -—- Peak
4 784,40 22 3] -23.689 46,00 34.090 [9.68 | 20 32.65 R -—- Peak
5 896, 40 23,38 -22,82 46,00 34,37 20.50 1.30 32.79 il -—- Peak
& 857.30 24.34 -Z[.66 46,00 34.51 20.94 .27 32.38 R -—- Peak
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Q’F@ FCC Test Report

Report No. : FR830315B

Site
Comdition
EUT

Polarization : Horizontal (1GHz-25GHz)
m The test that passed at minimum margin was marked by the boldface in the following table.

if Level (dBuvim) Date: 2008-03-27

3

FCC CLASS-B

T FCC CLASS-B {AVG)
54 &

£ g 10
9 1000 5800. 10600. 15400. 20200. 25000
Frequency {(MHz)

Trace: (Discrete)
¢+ DECHOE-WY
v FCC CLASS-E 3m SHE-EHF HORM WORTZONTAL
v GEMAEDCE(Cass| DIES0/000/ 1 BDDST B00
o RCDMAHSDPARS DA 12002100 P phone

Power v 120Yac/B0Hz
Hode | : FR B304
deng ¢ Ilh Te_ChBl , 2412MHz + Adaptor
Data Rate |1
Plane ¢ El
THET H R E T ED DR 1
Over Limit Readintenna Cable Preamp Ant  Table
Freq Level Limit Line Level Factor Loss Factor Pos Pos Remark
MHz dBu¥/m db dbu¥/m dbBu¥ db/m db db CIm deg
L Z387.90 45.73 -28.27 T4.00 45.63 3l.86 3.8Z 35.68 100 0 Peak
& 2387.90 32,83 -Z2L. 1T 54.00 32473 31.86 3.92 35.68 100 35 Average
3 X 2412.00 95 84 85.68 3L.8%8 3.85 35.68 100 0 Peak
4@ 2412.00 87.55 87.40 31.88 3.95 3b.68 100 35 Average
5 2h00.00 45,79 -28.21 74.00 45,44 3200 4.056 35.70 100 0 Peak
3 2000.00 32,82 -2[. 18 54.00 32,47 32.00 4.06 35,70 100 35 Average
7 734000 53,77 -20.23 T74.00 47.03 35.66 7.zl 36.14 100 0 Peak
8 T34L.00 43.556 -10.45 54.00 36,82 36.86 T.Zl 36. 14 100 236 Average
g 89651.00 42 42 -3[.58 T74.00 81.28 -10.07 7.94 36.73 100 0 Peak
L L2067.00 43.38 -30.82 7T4.00 80.13 -9.80 9.3l 36.26 100 0 Peak
Remark: #3 and #4 are Fundamental Signals.
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QUQF@ FCC Test Report Report No. : FR830315B

Polarization : Vertical (30MHz-1GHz)
m The test that passed at minimum margin was marked by the boldface in the following table.

Lewvel (dBuv/m) Date: 2008-03-27

80

FCC CLASS-B
==

4 5 &
0 30 224, 418. 612, 806. 1000
Trace: (Discrete) Frequency (MHz)

Site o DICRDG-RY
Condition o FOC CTASS-E 3m LF-ANTCA51 121 VERTTCAL
EUT v GEMAEDGECC ass| 0165040001 EDOS 1 A00

¢ WCDMAASIPARSDA 19002100 PDA phane
Power v 1 20¥ac/ B0Hz
Hode | o FR B30514
Hemg e Te_ChDl , 2412MHz + Adaptor
Tata Rate (i
Plane ¢ El
THET v RIDZODEONADI4E

Over Limit Readintenna Cable Preamp Ant Table
Freq Level Limit Line Level Factor Loss Factor Pos Pos Remark

MHz dBu¥/m dB dBu¥/m dBu¥ dB/m dB dB chl deg

L ! 40,53 35.24 -4.76 40,00 55 11 1[3.01  0.30 33 18 100 155 Peak

z 6l.59 26.51 -13.49 40.00 52,89 6,67 0.40 33.45 b --- Peak

3 91.29 26.05 -17.45 43.50 48.82 8,23 0.50 33.30 o --- Peak

4 T78.80 22,67 -23.33 46.00 34.55 [9.62 |19 3EZ 69 s --- Peak

5 B76.10 23.06 -22.85 46.00 34,13 20.36 [.30 32 74 o --- Peak

& 959.40 £3.79 -Z2Z.Zl 46.00 33.92 20.85 .28 3Z 3T s --- Peak
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Q’F@ FCC Test Report

Report No. : FR830315B

Site
Condition
EUT

Power
Hode |
Hlemo

Data Rate
FPlane
THET

D Q0 ] SN Gl N —
L=

—

Remark: #3 and #4 are Fundamental Signals.

Polarization : Vertical (1GHz-25GHz)
m The test that passed at minimum margin was marked by the boldface in the following table.

Date: 2008-03-27

Lewvel (dBuv/m)
07

FCC CLASSB
54 7 FCC CLASS B (AVG)
i q 40—
0 1000 5800. 10600. 15400, 20200, 25000
Trace: (Discrete) FESquency \IRIz)
¢ DSCHOB-HY
. FCC CLASS-E Sm SHF-EHF HORM VERTTCAL
{ GEM/EDGECCTass!0)E50/9007 1B00/ 1800
. WCOMA/MSERARSOA1H00721 00 PDA phone
R TP 10
. FR BED3IA
; ::h Te_ChOl ., 2412HHz + Adaptor
gésnzoozoooolds
Over Limit Readintenna Cable Preamp Ant Table
Freq Level Limit Line Level Factor Loss Factor Pos Pos Remark
MHz dBu¥/m dB dBu¥/m dBu¥ dBE/m dE dE cm deg
2389, 42 44,78 -29.22 T74.00 44,83 31.76 3.86 35.6T 10g 0 Peak
2389.42 3|.44 -22.56 54.00 31.34 3.8 3.92 35.68 194 87 Average
2412.00 9,64 91.49 31.83 3.95 3b5.68 108G 0 Peak
2412.00 83.50 83.30 3L.8%8 3.956 35.68 190 97 Average
2486.00 44,82 -29. 18 74.00 44,49 31[.88 4.05 35.70 108G 0 Peak
2486.00 31.87 -22. 13 5H4.00 31.b4 31.88 4.06 35.70 190 97 Average
7422.00 53.4] -20.59 74.00 46. Tl 35.83 T7.24 36.1T 104G 0 Peak
7422.00 42,32 -11.68 54.00 3562 35.83 T7.24 36.1T 10g 109 Average
89651.00 42,84 -3L.06 74.00 8L.80 -10.07 7.94 36.73 100 0 Peak
12057.00 45.89 -28. 11 7T4.00 82.84 -9.80 9.3l 36.28 108G 0 Peak
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QU’F@ FCC Test Report

Report No. : FR830315B

Model : P560
Test Mode : Mode 2

Polarization : Horizontal (30MHz-1GHz)

m The test that passed at minimum margin was marked by the boldface in the following table.

Lewvel (dBuim)
80

Date: 2008-03-27

FCC CLASS-B
s
40 7 i T
2
3 5 B
5 30 224, 418. 612, 806. 1000
Trace: (Discrete) Freauency ()
Site ¢ DECHDG-HY
Condi tion ¢ FCC CLASS-E dm LF-ANT(S51121) RORTZONTAL
EUT v GEM/EDCE(CTass| D)G50/900 IGO0 200
. RCDMAMSGRARS0/ 130072100 PIA phone
Power v 120Yac/B0Hz
Hode | + FR B30314
deng © b Te_ChOB . 2437MHz + Adaptor
Data Rate |1
Plane El
THET 530200200001 48
ver Limit Readdntenna Cable Preamp Ant Table
Freq Level Limit Line Level Factor Loss Factor Pos Pos Eemark
MHz dBu¥/m dB dBu¥/m dBu¥ dB/m db db cl deg
[T 40,53 35,02 -4 88 40,00 54 8y [3. 0] 0.30 33 |8 108 173 Peak |
2 60,24 26,18 -13.82 40,00 5Z.556 6.82 0.40 33.39 e --- Peak
3 gl.29 25.50 -18.00 43.50 49.07 9.23 0.50 233.30 e --- Peak
4 §23.40 2217 -23.83 46.00 35,47 [8.57 .06 32.93 i --- Peak
5 799.80 2Z.6l -23.39 46.00 34.15 19.82 [.20 32.56 e --- Peak
& 297,80 25.23 -20.77 46.00 36.21 20.52 1.30 3Z.80 i --- Peak
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Q’F@ FCC Test Report

Report No. : FR830315B

Site
Condi tion
EUT

Power
Hode |
Hlemg

Tata Rate
Plane
THET

D00 ]G3 N W G W) —
T o

s

Remark: #3 and #4 are Fundamental Signals.

Polarization : Horizontal (1GHz-25GHz)
m The test that passed at minimum margin was marked by the boldface in the following table.

¥i7 Level (dBuvim) Date: 2008-03-27
3
o
FCC CLASS-B
50 T FCC CLASS-B {AVG)
1B g '
10
l]1I]I]I] 5800. 10600. 15400. 20200, 25000
Frequency {MHz)

Trace: (Discrete)

BECHOE-HY

: FCC CLASS-E 3o SHF-EWF HORN HORTZONTAL

i GEAVEDGE(CIass] D)50/ 900/ 1 0D/ 150D
¢ RCDMAHSTPARSDA 180042100 POA phone
| E0Vac/BHz

. FR B3D3I4

I1h Te_ChDf , 2437MHz + Adaptor
Il

. El
¢ GREDZONEGNOGI4E

ver Limit

EeadAntenna Cable Preamp Ant Table

Freq Level Limit Line Level Factor Loss Factor Pos Pos Eemark

MHz dBu¥/m dB dBu¥/m dBu¥ dB/m dB dB cIl deg
2348.00 45,40 -28.60 74.00 4543 31.78 3.86 35.6T 10g 3 Peak
2348, 00 32,73 -2L.27 bH4.00 3276 3L.78 386 3567 10g 27 Average
2437.00 99, 24 89.02 31.93 3.98 35.69 10g 0 Peak
2437.00 90, 89 80,66 31.93  3.98 35.69 10g 27 Average
2000.00 46,65 -27.35 T74.00 46,30 3z.00 4.058 35.70 108 0 Peak
200,00 34.08 -18.90 54.00 33,74 32.00 4.05 35.70 10g 27 Average
T437.00 53.55 -20.45 T74.00 46,85 35,82 T.24 36. 17 108 0 Peak
7437.00 42,07 -11.93 54.00 35 38 35.82 T7.24 36.1T 108G 283 Average
g9747.00 45,76 -28.24 T4.00 84,38 -9.8 T.98 36.75 10g 0 Peak
l2186.00 41.02 -32.88 7T4.00 78.06 -10.25 9.39 36 (8 10g 3 Peak
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QUQF@ FCC Test Report Report No. : FR830315B

Polarization : Vertical (30MHz-1GHz)
m The test that passed at minimum margin was marked by the boldface in the following table.

o Lewel (dBuWim) Date: 2008-03-27

FCC CLASS-B
—

4.,1_1%_

5 3
i3 B
4
0 30 224, 418. 612, 806. 1000
Trace: (Discrete) Frequency {Miz)

Site o DECHOE-WY
Comdition v FCC CLASS-E Jm LF-ANTCO51121) WERTTCAL
EUT v GEMAEDCE(Cass| DIES0/000 1 BDDS A00

1 RCDMASHSDPARSDA1Q002 100 POA phone
Power v 1 EWWac/BlR:
Hode| o FR B304
Memng ¢ b Te_ChDf , 2437MHz + Adaptor
Tata Rate ol
Plane ¢ El
THET v GRIDZODEONADI 46

Over Limit Readintenna Cable Preamp Ant  Table
Freq Level Limit Line Level Factor Loss Factor Pos Pos Eemark

MHz dBu¥/m dB dBu¥/m dBu¥ dBE/m dB dB cm deg

L ! 42.69 34.66 -5.34 40.00 55.49 [2.0Z 0.30 33.15 100 197 Peak

2 60.78 26.04 -13.96 40.00 5Z.4]1 6.85 0.40 33,42 e --- Peak

3 210.09 29,17 -14.33 43.50 52 16 89.83 0.80 33.5! s --- Peak

4 764,80 20.85 -25.056 46.00 33.13 19.4% .10 3E.77 bt --- Peak

7 B78.90 Z3.87 -22. 13 46.00 34.94 Z20.38 .30 3275 o --- Peak

& 957.30 24.11 -21.89 46.00 34.28 20.84 .27 32 38 b --- Peak
SPORTON International Inc. Page Number : 85 of 106
TEL : 886-3-327-3456 Report Issued Date : Mar. 31, 2008
FAX : 886-3-328-4978 Report Version : Rev.01

FCC ID : MSQGALAXY3



Q’F@ FCC Test Report

Report No. : FR830315B

Site
Condi tign
EUT

Power
Hoge |
Hemo

Data Rate
Plane
THET

D Q0 -GN s G DN —
D P

A

Remark: #3 and #4 are Fundamental Signals.

Polarization : Vertical (1GHz-25GHz)
m The test that passed at minimum margin was marked by the boldface in the following table.

T Lewel (dBuvimy 7
107

~ " 'Date: 2008-03-27

3
4

FCC CLASS-B

FCC CLASS-B (AVG)

54
& 8 i
s 1000 5800. 10600. 15400. 20200, 25000
Trace: (Discrete) Freduency (k)

v DECHDGE-HY

. FCC CLASS-E 3m SHF-EHF HORN VERTICAL

¢ GEW/EDGE(CIass! 065079007 1 ER0S 1 B0

. RCDMARSTPABSDA 180072100 PhA phome

v 120Yac/BlHz

i TR B30314

: ::h Ta_ChOf ., 24578z + Adaptor

EQSDEDDEDDDDNB
ver Limit HReadintenna Cable Preamp Ant Table
Freq Level Limit Line Level Factor Loss Factor Pos Pos Eemark
MHz dBu¥/m dB dBu¥/m dBu¥ dBE/m dB dB chm deg
2368, 00 44,83 -29.37 74,00 44,84 31,81 3,88 35 87 100 0 Peak
2306, 00 31,40 -22.60 54,00 3l.41 231.81 3. 856 35 67 100 125 Average
2437, 00 94, 42 894,19 31.93 3.89 35,89 100 0 Peak
2437. 00 86, 24 g86.01 31.93 3.8% 35.63 100 125 Average
2484, 00 44,82 -29. 18 74,00 44,49 31,98 4,06 35,70 100 0 Peak
2484, 00 31,96 -22.04 54,00 31.83 31.88 4.06 3570 100 125 Average
TT97.00 53.556 -20.45 74,00 46,74 35,866 7,41 36,26 100 0 Peak
TT97.00 42,30 -11.70 54,00 35,49 35,66 7,41 36,26 100 95 Average
9747, 00 44,14 -29.86 74,00 82,76 -9.86 7,98 36,75 100 0 Peak
12186, 00 44,46 -29.54 74,00 81.49 -10.26 9.3% 36.18 100 0 Peak
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QUQF@ FCC Test Report Report No. : FR830315B

Model : P560
Test Mode : Mode 3
Polarization : Horizontal (30MHz-1GHz)
m The test that passed at minimum margin was marked by the boldface in the following table.

i Lewvel (dBulim) Date: 2008-03-19

FCC CLASS-B
==

40 T

1 23
4 A fi
c, 30 224, 418. 612, 806. 1000
Trace: (Discrete) Fraquancy (MHz)

Site o DICRDG-RY
Condition o FOC CTASS-E 3m LF-ANTCSL11Z1) HORTZIONTAL
BT v GEMYEDCECClassI0IES0/800 B0 B00

¢ RCDMASHSDPARSDA1S002 100 FDA phone
Power L E T
Hode | ¢ FROE3DII4
Hemno  IIh Te_Chll , 2462MHz + Adaptor
Data Rate sl
Plane ¢ El
THET o BREDEODEOONOI4E

Over Limit Readintenna Cable Preamp Ant Table
Freq Level Limit Line Level Factor Loss Factor Pos Pos Eemark

MHz dBu¥/m dB dBu¥/m dBu¥ dBE/m dB dB cm deg

L 41,34 Z8.80 -11.20 40.00 48,15 1251 0.30 33.16 100 124 Peak

2 210,09 27.92 -15. 58 43.50 50.90 9.83 0.80 33.5l i --- Peak

3 222,24 26.54 -19.46 46,00 4872 [0.81 0.70 33.49 s --- Peak

4 794,90 22,40 -23.80 46.00 34,02 189,77 | 20 3Z 5% o --- Peak

5 906,90 22.49 -23.51 46,00 33.37 20.58 .30 3275 e --- Peak

& 988,80 £3.69 -30.31 54.00 33.39 :zl.16 1.30 3EZ 16 s --- Peak
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Q’F@ FCC Test Report

Report No. : FR830315B

Polarization : Horizontal (1GHz-25GHz)
m The test that passed at minimum margin was marked by the boldface in the following table.

Level (dBuVim) Date: 2008-03-16
107 5
4
FCC CLASS-B
51 i FCC CLASS-B (AVG)
1
g
0 1000 5800. 10600. 15400, 20200, 25000
Trace: (Discrete) Frequency (MHz)
Site o DECHDGE-HY
Cond i Lion . FCC CLASS-E Sm SHR-EWF HORN WORTZONTAL
EUT ¢ GSM/EUGECCI 455! 065070007 1 GO0 800
; RCDUASRSERARS(/ 180021 D0 FDA phone
Power v 1 20%acs Bz
Hods | TR R3304
Hlemo ¢ I1h Te Chll , Z463MHz + Adaptor
Data Rate |1
Plane . EI
THET o GRIDEODENDODI AR
ver Limit Readdntenna Cable Preamp Ant Table
Freq Level Limit Line Level Factor Loss Factor Pos Pos Eemark
MHz dBu¥/m dB dBu¥/m dBu¥ dBE/m dB dB cm deg
L 2390, 00 45,79 -28.21 T74.00 45.8% 3|.86 3.92 35 68 108 0 Peak
2 239000 33.21 -20.79 54.00 33 [l 231.86 3.92 235 68 100 35 Average
3 X 2462, 00 99, 88 99.680 31.95 4.0Z2 35.89 100 0 Peak
4@ 2462, 00 91,57 g1.29 31.95 4.02 35.63 100 35 Average
b 2486, 89 48,00 -25.99 74,00 47.68 31.898 4,06 35,70 100 0 Peak
& 2486. 89 34.99 -18.01 54.00 34.86 31.88 4.06 3570 100 35 Average
T T3LL. 00 53,26 -20.74 74,00 46,50 3b.68 T.20 3612 100 0 Peak
8 T3LL.00 42,04 -11.86 54,00 35,28 35,88 T7.20 36,12 100 |87 Average
8 8846, 00 39.08 -34.92 74.00 7T7.44 -9.63 804 36.77 100 0 Peak
Remark: #3 and #4 are Fundamental Signals.
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QU’F@ FCC Test Report

Report No. : FR830315B

Polarization : Vertical (30MHz-1GHz)
m The test that passed at minimum margin was marked by the boldface in the following table.

i Level (dBuim) Date: 2008-03-19
FCC CLASS-B
==
Ty -
i 3
q 5 b
cl 30 224, 418. 612, 806. 1000
Trace: (Discrete) FTeguency (IRiz)
Site v DECHDGR-HY
Condi Lign . FCC CLASS-E 3m LF-ANTCOS1121) VERTTCAL
EUT v GEMAEDCECC lassI DIES0-000S G001 000
: RCDMARSOPARSOA 180042100 PDA phane
Power v 1 20Yac/BlHz
Hode | . FR B304
Hemp ¢ lIh Te_Chil , 24628Hz + ddaptor
Data Rate I
Flane El
THET 3530200200001 45 o
Over Limit Readintenna Cable Preamp Ant Table
Freq Level Limit Line Level Factor Loss Factor Pos Pos Remark
MHz dBu¥/m dB dBu¥/m dBu¥ dB/m dB dB chl deg
i 30,00 20.60 -19.40 40,00 34 /4 19.66 .30 33,50 i -—— Peak
[ 2 43.23 29.50 10,50 40,00 50.81 11.5Z2 0,30 33.13 108 10T Peak |
3 210.09 26.47 -17.03 43.50 49,45 89.83 0.80 33.5l e -—- Peak
4 T89.30 22,42 -23.58 46,00 34,12 19.72 .20 32.83 i -—- Peak
5 866,30 22 80 -23.20 46,00 233.87 20.28 .26 32.72 i -—- Peak
& 978,30 24,40 -29,80 54,00 34.24 Z1.090 1.30 3223 e -—- Peak
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Q’F@ FCC Test Report

Report No. : FR830315B

Polarization : Vertical (1GHz-25GHz)

m The test that passed at minimum margin was marked by the boldface in the following table.

Level (dBuVim) Date; 2008-03-16
107
3
4
FCC/CLASS-B
5 7 FCC CLASS-B (AVG)
g
0 000 5800. 10600. 15400, 20200, 25000
Trace: (Discrete) Eragomncy (MEHz)
Site ¢ DACADG-AY
Condi tion . FCC CLASS-E 3m SHF-EHF HORN VERTTCAL
EUT ; GEW/EDGE(CIass! 0)B50/900/ 1 EO0S1 GO0
| RCDMA/MSBRARSOA1H00721 00 PDA phame
Fower v 1 20Vacs B0z
Hode | . FR B303I4
Yemo ¢ I lh Ta_Chll | 24628Hz + Adaptor
Data Rate (|
Flane ¢ El
THET ;o A530Z00Z0000146
ver Limit Readdntenna Cable Preamp Ant Table
Freq Level Limit Line Level Factor Loss Factor Pos Pos Eemark
MHz dBu¥/m db dBu¥/m dBu¥ dBE/m db dB cm deg
L 2364, 00 44,90 -29. 10 74,00 44,87 3l.8] 3.83 3L 67 108 0 Peak
2 2364, 00 31,27 -22.73 54.00 3l.25 31.81 3.83 35 67 105 T Average
2 X 2462, 00 96, 49 86.21 31.95 4.0 35.6% 100 0 Peak
4@ 2462, 00 88, 32 28.04 31.96  4.0Z2 35.69 106 7 Average
B 2485, 18 46.46 -27.54 T74.00 46,13 31.88 4.056 3570 100 0 Peak
& 2485, 18 33.80 -20.20 54,00 33.47 31.898 4,06 35,70 105 T Average
T 734100 53.04 -20.86 T74.00 46,31 35.86 T.Zl 36,14 108 0 Peak
g8 7341.00 41.86 -12.14 54.00 35 13 35.66 7.2l 23614 100 293 Average
g9 9846, 00 37.57 -36.43 T74.00 75,93 -9.83 &.04 36,77 100 0 Peak
Remark: #3 and #4 are Fundamental Signals.
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QUQF@ FCC Test Report Report No. : FR830315B

Model : P560
Test Mode : Mode 4
Polarization : Horizontal (30MHz-1GHz)
m The test that passed at minimum margin was marked by the boldface in the following table.

& Level (dBu'im) Date: 2008-03-19

FCC CLASS-B
e

e

23

B
4 5
0 3o 224, 418. 612, 806. 1000
Trace: (Discrete) FESQUENCY ADRIZ)
Site v DECHDE-HY
Condi Lion o FCC CLASS-B Jm LE-ANTOO51121) RORTZONTAL
EUT v GEMAEDCECClassIDIES0A000/ GO0 A00

v RCDAASHSDPARS0STA00/2100 PA phone

Power v 1E20YacsB0Rz

Hoge | o FR B30514

Hemo v g Te_Chil , 2412MHz + Adaptor
Data Rate ]

Plane . El

THET v GRIDZODENNADI 46

Over Limit Readintenna Cable Preamp Ant  Table
Freq Level Limit Line Level Factor Loss Factor Pos Pos Remark

MHz dBu¥/m dB dBu¥/m dBu¥Y dB/m dB dB cm deg

l 41,34 29.67 -10.33 40.00 50.02 [2.51 0.30 33.16 100 156 Peak

2 210.09 27.80 -15.70 43.50 50.78 9.83 0.80 33.5l b --- Peak

3 222.24 26.45 -19.556 46.00 48.6Z2 [0.6]1 0.70 33.49 o --- Peak

4 721,40 20.85 -Z5. 156 46.00 33.62 [9.09 L. 18 33.04 bt --- Peak

7 B34.80 23.01 -22.88 46.00 34.38 Z20.07 |.20 32 64 o --- Peak

& 857.30 24.35 -Z1.6856 46.00 34.5Z2 20.84 .27 3EZ 38 bt --- Peak
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Q’F@ FCC Test Report

Report No. : FR830315B

Site
Condition
EUT

Power
Hoge |
Hemo

Tata Rate
Plane
THET

4D 00 ] Sa QN Wb G 0N —
D

=

Remark: #3 and #4 are Fundamental Signals.

Polarization : Horizontal (1GHz-25GHz)
m The test that passed at minimum margin was marked by the boldface in the following table.

Level (dBuVim) Date: 2008-03-16
107
i
FCC CLASS B
- — 7 FCC CLASS B (AVG)
P 5 10
5 1000 5800. 10600, 15400. 20200, 25000
Trace: (Discrete) FESquency \IRIz)
v DECHDGE-HY
. FCC CLASS-E 3m SHF-EHF HORN HORTZONTAL
¢ GEW/EDGE(CIass! 0065079007 | GO0/ BDD
¢ RCDMA/MSTRAREDS 180072100 PIA phome
v 120Yac/BlHz
¢ TR B30314
: élg Te_Chil . 241580z + ddaptor
i EQSDEDDEDﬂﬂﬂldB
ver Limit Readdntenna Cable Preamp Ant Table
Freq Level Limit Line Level Factor Loss Factor Pos Pos Eemark
MHz dBu¥/m dB dBu¥/m dBu¥ dBE/m dB dB cm deg
2389, 42 49,58 -24.42 T74.00 49.48 31.86 3.92 35 68 100 0 Peak
238942 33.97 -20.03 54.00 33.87 23.86 3.92 235 68 [E] 50 Average
2412, 00 92,09 891.84 31.88 3.85 3b5.68 100 0 Peak
2412, 00 81,78 g2l.68 3.8 3.82 35.68 (] 50 Average
2494, 00 44,98 -29.02 T74.00 44,63 32.00 4,06 35,70 100 0 Peak
2494, 00 32,86 -2l.14 54.00 32.51 32.00 4.056 3570 (] 50 Average
TG, 00 53,20 -20.80 74,00 46,35 3b.86T7 T.46 36,27 100 0 Peak
TG00 41,97 -12.03 54.00 35,12 3587 7T.456 36,27 100 192 Average
964z, 00 41,57 -32.43 T74.00 80,45 -10.09 7.94 36.73 100 0 Peak
12067, 00 42,76 -31.24 T4.00 T79.51 -9.80 9.3l 36.26 100 0 Peak
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QU’F@ FCC Test Report

Report No. : FR830315B

Polarization : Vertical (30MHz-1GHz)

m The test that passed at minimum margin was marked by the boldface in the following table.

Date: 2UU8-U3-19

Level (dBuvimj
g0

FCC CLASS-B
b
a0|—
4 74
[ G
s 30 224, 418. 612, 806. 1000
Trace: (Discrete) FTeguency (IRiz)
Site v DECHDGR-HY
Cond i Lion . FCC CLASS-B Sm TF-ANTCHS1121) WERTTCAL
BT ¢ GEM/EDGE(C|ass! 0065079007 1 B0/ 1 0D
¢ RCDMARSTPABSD/ 180072100 PhA phone
Power v 1 20Yac/BlHz
Hode | . FR B303I4
Hemo ¢ g Ta_Chil , 24128Hz + Adaptor
Data Rate ]
Flane ¢ El
THET s 3R3NZNNENONNT4E
ver Limit Readintenna Cable Preamp Ant  Table
Freq Level Limit Line Level Factor Loss Factor Pos Pos Eemark
MHz dBu¥/m dB dBu¥/m dBu¥ dBE/m dB dB cm deg
[ I 41,61 31,60 -840 40,00 51,85 12.5] 0,30 33 16 108 215 Peak |
z 210,09 28.84 -14.66 43.50 5[.82 9.93 0.60 33.5l i --- Peak
3 222,24 28,02 -17.98 46,00 50,19 10,61 0.70 33.49 s -—- Peak
4 T3L.90 21,43 -24.57 46,00 34,11 18.18 1. 10 32 97 R -—- Peak
5 859,30 22,74 -23.26 46,00 34.00 20,24 .20 32.70 s -—- Peak
& a71.30 23.86 -30.14 54.00 23.8l Z[.03 .30 32.28 R -—- Peak
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Report No. : FR830315B

Site
Condition
EUT

Power
Hoge |
Hemo

Tata Rate
Plane
THET

4D 00 ] Sa QN Wb G 0N —
D

=

Remark: #3 and #4 are Fundamental Signals.

Polarization : Vertical (1GHz-25GHz)
m The test that passed at minimum margin was marked by the boldface in the following table.

Level (dBuVim) Date: 2008-03-16
107
3
FCC CLASS B
51 7 FCC CLASS-B {AVG)
i 14
g
5 1000 5800. 10600, 15400. 20200, 25000
Trace: (Discrete) FESquency \IRIz)
v DECHDGE-HY
. FCC CLASS-E 3m SHF-EHF HORN VERTTCAL
¢ GEW/EDGE(CIass! 0065079007 1 BR0S 10D
¢ RCDMA/MSTRAREDS 180072100 PIA phome
v 120Yac/BlHz
¢ TR B30314
: élg Te_Chil . 241580z + ddaptor
i EASDEDDEDﬂﬂﬂldB
ver Limit Readdntenna Cable Preamp Ant Table
Freq Level Limit Line Level Factor Loss Factor Pos Pos Eemark
MHz dBu¥/m dB dBu¥/m dBu¥ dBE/m dB dB cm deg
2389. 61 47.32 -26.68 T4.00 47.22 31.86 3,92 3568 108 0 Peak
2389.61 32,20 -2L.71 54.00 3Z. 19 23l.86 3.92 235 68 192 96 Average
2412, 00 87,57 87.42 31.838 3.85 3b5.68 100 0 Peak
2412, 00 T77.53 77.38 31.88 3.85 35.68 192 96 Average
2486, 00 44,59 -29.41 74,00 44,26 31.898 4,06 35,70 108 0 Peak
2486, 00 32,28 -21.72 54.00 31.85 231.88 4.056 3570 192 96 Average
TaLL. 00 52 84 -21.36 T74.00 45,92 3b.82 T.32 36.2Z 100 0 Peak
TeLL.00 41,45 -12.65 54,00 34.73 35,82 T.32 36,22 100 LLQ Average
9642, 00 40,70 -33.30 T74.00 T79.538 -10.09 T7.94 36.73 100 0 Peak
12067, 00 45,31 -28.89 7T4.00 82.06 -9.80 9.3l 36.26 100 0 Peak
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QUQF@ FCC Test Report Report No. : FR830315B

Model : P560
Test Mode : Mode 5
Polarization : Horizontal (30MHz-1GHz)
m The test that passed at minimum margin was marked by the boldface in the following table.

i Lewvel (dBuv/m) Date: 2008-03-27

FCC CLASS-B
==

40 o i

£ 2 5 B
4
030 224. 418. 612. 806. 1000
Trace: (Discrete) Erequency (MHz)
Site : DICHDG-HY
Comd i tion . FCC CLASS-E Bm TF-ANTCOGI121) WORTZONTAL
EUT ¢ GEM/EUGECCI 455! 065070007 1 KOS 00
. RCDMARSOPABS0A 1B00/2100 PIM phone
Power v 120Yac/BlHz
Hode | . FR B303I4
Hema v llg Ta_Chif , 2437MHz + ddaptor
Data Rate o8
Flane ¢ El
THET o GRI0ZONZO00NI48
Over Limit Readintenna Cable Preamp Ant Table
Freq Level Limit Line Level Factor Loss Factor Pos Pos Remark
MHz dBu¥/m dB dBu¥/m dBu¥ dB/m dE dE cm deg
L 30,00 23,20 -16.80 40,00 36,74 19.86 0,30 33.50 it -—— Peak
2 40,53 26,97 -13.03 40,00 46.84 13.00 0,30 33,18 108 246 Peak
3 210,09 27.78 -15.72 43.50 50,76  9.93 0.80 33.5l1 i -—- Peak
4 763.40 21.81 -24.19 46,00 34.001 19.48 L. 10 32.79 s -—- Peak
5 278,90 25,08 -20,92 46,00 36.156 20,38 1.30 3275 e -—- Peak
& 857.30 25,23 -20.77 46.00 35,40 20.94 | 27 32.38 i -—- Peak
SPORTON International Inc. Page Number : 95 of 106
TEL : 886-3-327-3456 Report Issued Date : Mar. 31, 2008
FAX : 886-3-328-4978 Report Version : Rev.01

FCC ID : MSQGALAXY3
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Report No. : FR830315B

Site
Comdition
EUT

Polarization : Horizontal (1GHz-25GHz)
m The test that passed at minimum margin was marked by the boldface in the following table.

iis Lewvel (dBuim) Date: 2008-03-28

3
Fil

FCC CLASS-B

o 7 FCC CLASS-B {AVG)

i
]
0 1000 5800. 10600. 15400. 20200. 25000
Frequency {(MHz)

Trace: (Discrete)

IECADE-HY

. FCC CLASS-E Sm SHF-EWF HORN HORTZONTAL
v GEMAEDCE(Cass| DIES0-000S 1 BO0S 1000
o BCDMAARSDPABSOA 19002100 PDA phone

Power v 120Yac/B0Hz
Hode | : FR B3034
Heno Ilg Ta_ChOf ., 2437dHz + Adaplor
Data Rate 2
Tlane El
THET SEE0ZO0Z0000I4E
Over Limit Readintenna Cable Preamp Ant  Table
Freq Level Limit Line Level Factor Loss Factor Pos Pos Eemark
MHz dBu¥/m dB dBu¥/m dBu¥ dB/m db dB c deg
L 238800 46,83 -27.17 T74.00 46.73 23.86 3.92 235 68 108 0 Peak
2 2388, 00 33.03 -20.97 H4.00 3Z2.93 3l.86 3,92 3568 100 34 Average
3 X 2437. 00 97,17 96.86 31.90 3.89 35.8% 100 0 Peak
4@ 2437.00 86,91 86.68 31.93 3.98 35.69 108G 34 Average
) 2486, 00 46,32 -27.68 T74.00 45.9% 31.88 4,06 35,70 100 0 Peak
& 2486, 00 33.80 -20.10 54.00 33.57 231.88 4.056 3570 100 34 Average
T T212. 00 53.39 -20.61 74.00 46,59 3572 1.7 36.09 100 0 Peak
g8 T212.00 42.06 -11.84 54.00 35.27 35,72 T.IT7 236.09 100 |16 Average
g9 9747. 00 40,91 -33.09 T74.00 T9.53 -9.85 T7.98 36.75 100 0 Peak
LG |2186. 00 44,40 -29.80 7T4.00 81.44 -10.26 9.3%9 36.18 100 0 Peak
Remark: #3 and #4 are Fundamental Signals.
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Polarization : Vertical (30MHz-1GHz)
m The test that passed at minimum margin was marked by the boldface in the following table.

Level (dBuMim)
80

Date: 2008-03-27

FCC CLASS-B
e
40 =" i T
1
3
2 g B
4
9 30 224, 418. 612. 806. 1000
Trace: (Discrete) Frequency {Miz)
Site + o DECHDE-WY
Condi tion . FCC CLASS-E 3m LF-AMT(951121) YERTICAL
EUT v GEMAEDCE(CTass| D)G507900/ IGO0 200
¢ RCDMARSTPARS 0/ 180072100 PIU phone
Fower v 1 20Vacs B0z
Hode | . FR B30314
Hema v llg Tu_ChOf | 2437TMHz + Adaptor
Data Rate ]
Plane El
THET HADE0DEOAONIAE
ver Limit Readdntenna Cable Preamp Ant Table
Freq Level Limit Line Level Factor Loss Factor Pos Pos Eemark
MHz dBu¥/m db dbu¥/m dBu¥ dBm db db cm deg
1 40,53 33.58 -6, 41 40,00 53,46 [3.01 0.30 33 I8 100 308 Peak |
2 64,83 2b.44 -14.66 40,00 b51.83 6.76 0.40 33.56b mos --- Peak
3 210.09 28.58 -14.92 43.50 5[.56 9.83 0.80 33.5l e --- Peak
4 698.30 2,13 -24.87 46.00 34.32 [8.8%8 [.10 33.16 == --- Peak
) 852,30 24.67 -21.33 46.00 35.86 20.19 .20 32.89 e --- Peak
& 857.30 24.77 -2[.23 46.00 34.84 20.94 |.2T7 32.38 e --- Peak
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Polarization : Vertical (1GHz-25GHz)
m The test that passed at minimum margin was marked by the boldface in the following table.

Lewvel {dBuvim)

Late: 2UUB-U3s-24

107
3
4
FCC/CLASS-B
- I 7 FCC CLASS-B (AVG)
¥ 10
g
0 000 5800. 10600. 15400. 20200. 25000
Trace: (Discrete) Heanency (MEz)
Site v DECHDGR-HY
Condi tion . FCC CLASS-E 3m SHF-EHF HORN VERTTCAL
FiT ¢ GEM/EDGECCIass! D150/ 9005 1§00/ 1800
© WCDMA/RSTPABSD/ 180072100 PDA phone
Power v 1 20Wacs Bz
Hode | : FR ORE03I4
Hleno Ilg Te_ChDf ., 2437MHz + Adaptor
Data Rate ]
TPlane ¢ El
THET ¢ RS30ZOOZOOO0I4E
Over Limit Readintenna Cable Preamp Ant Table
Freq Level Limit Line Level Factor Loss Factor Pos Pos Remark
MHz dBu¥/m dB dBu¥/m dBu¥ dB/m dB dB cIl deg
L 2360, 00 44,46 -29.54 74,00 44,49 31,78 3,88 35 67 108 0 Peak
2 2360, 00 31,43 -22.57 54.00 31.46 231.78 3. 86 35 67 150 65 Average
3 X 2437, 00 93, 55 893.33 3L.93 3.89 35,689 108 0 Peak
4@ 2437, 00 83, 29 #23.06 31.93 3.89% 35.89 150 85 Average
5 2494, 00 46,46 -27.54 T74.00 46,11 32.00 4,056 3570 108 0 Peak
& 2494, 00 33,30 -20.70 54,00 32,95 3Z2.00 4,06 3570 150 6% Average
T TLIG. 00 52,856 -21.05 74.00 46,12 3575 7,13 36.05 108 0 Peak
g8 TLIG. 00 41,81 -12.09 54,00 3508 3575 7T.[3 236.05 108 |88 Average
9 9747, 00 40,53 -33.47 T74.00 T9. 156 -9.86 7,98 36.75 100 0 Peak
LG 12186, 00 47.39 -26.81 74,00 84.43 -10.26 9.39 36.18 108 0 Peak
Remark: #3 and #4 are Fundamental Signals.
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Model : P560
Test Mode : Mode 6
Polarization : Horizontal (30MHz-1GHz)
m The test that passed at minimum margin was marked by the boldface in the following table.

a1 Lewel (dBuWim) Date: 2008-03-27

FCC CLASS-B
=

40 T

2 3
B
i 5
’ 30 224, 418. 612, 806. 1000
Trace: (Discrete) Heanency (N

Site ¢ DICADE-AY
Comd i bion v FCC CLASS-E Jm LF-ANTCOG1121) BORTZONTAL
EUT v GEM/EDCE(Class|DIES0/000 1 BDDST A0

1 RCDMASHSDPARSDA1Q0021 00 PDA phone
Power v 120V ac/ BNz
Hode | : FR R30GI4
Meno o llg Te Chll , 2462MHz + Adaptor
Data Rate 1 el
Plane : El
THET o BREDEONEOON0I4E

Over Limit FReadAntenna Cable Preamp Ant Table
Freq Level Limit Line Level Factor Loss Factor Pos Pos Eemark

MHz dBu¥/m dB dBu¥/m dBu¥ dBE/m dB dB cm deg

L 30,00 22,87 -17.03 40.00 36.51 [9.66 0.30 33.50 s --- Peak

2 37.29 Z28.26 -11.74 40.00 46.84 14.56 0.30 33.24 100 182 Peak

3 210.09 27.87 -15.53 43.50 50.895 89.83 0.80 33.5l b --- Peak

4 775.30 22.47 -23.53 46,00 34.45 18.58 L[.15 327! o --- Peak

5 897.80 24.41 -21.59 46.00 35,39 20.5Z2 [.30 3Z 80 s --- Peak

3 857.30 25.51 -20.49 46.00 35,68 20.84 [ 27 3 38 o --- Peak
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Polarization : Horizontal (1GHz-25GHz)

m The test that passed at minimum margin was marked by the boldface in the following table.
07 Lewvel (dBuvim)

Date: 2008-03-27

3

4

FCC CLASS-B (AVG)

FCC CLASS-B

54
1
]
5 1000 5800. 10600, 15400. 20200, 25000
Trace: (Discrete) FESquency IRIz)
Site o DICADG-AY
Comd i tion ¢ FCC CLASS-E dm SHF-EHF WORN HORTZONTAL
EUT v GEMZEDGECCIassIDIBS0/000 1 BODS| 800
. RCDMARSOPABS 0/ 120072100 PDA phone
Power v 1 20%acs Bz
Hode | + FR R30GI4
Memno v g Te Chll , 2452MHz + Adaptor
Data Rate 2
Plane El
THET SSE0Z00200R0N148
Over Limit Readintenna Cable Preamp Ant  Table
Freq Level Limit Line Level Factor Loss Factor Pos Pos Eemark
MHz dBu¥/m dB dBu¥/m dBu¥ dB/m db dB c deg
L 2390, 00 45,84 -28.36 T74.00 45,54 31.86 3.92 35 68 108 0 Peak
2 2390, 00 32,33 -21.6T7 bH4.00 32,23 31.86 3.92 35.68 108G ol Average
3 X 2462, 00 98, 09 895,82 31.95 4.0Z2 35.70 100 0 Peak
4@ 2462, 00 85, 54 85,26 31.95 4.02 35.63 100 5l Average
b 2483. 47 58.53 -16.47 T4.00 bH&. 20 31.88 4,06 3570 100 0 Peak
& 2483. 47 40,59 -13.41 54,00 40,26 31.88 4,06 35,70 100 5l Average
7 866T.00 5Z. 58 -Z[.42 T74.00 45,56 36.03 7.39 36.4l 100 0 Peak
8 g2667.00 41.40 -12.61 54.00 34.38 36.03 7.38 36 .4l 100 123 Average
| g846. 00 37.41 -36.59 74.00 TH.T7T -9.63 B.04 3677 100 0 Peak
Remark: #3 and #4 are Fundamental Signals.
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Polarization : Vertical (30MHz-1GHz)

m The test that passed at minimum margin was marked by the boldface in the following table.

Site
Comndition
EUT

i Lewvel (dBuvim) Date: 2008-03-27
FCC CLASS-B
—
d
a|—!
1
2 2 a
% B
cl 30 224, 418. 612, 806. 1000
Frequency (MHz)

Trace: (Discrete)
v DACHOE-RY
. FCC CLASS-E 3m LF-ANTCOS1121) WERTTCAL
v GEMAEDGECC ass| 0165040001 EDOS 1 A00
v RCDMAASTRARS DA 120042100 PDA phane

Power v 1 20Yac/BlHz
Hode | . FR G303
Hemng Ilg Ta_ChIl , 24628Hz + Adaplor
Data Rate ]
Plane El
THET SSE0Z0020000148
Over Limit Readintenna Cable Preamp Ant Table
Freq Level Limit Line Level Factor Loss Factor Pos Pos Remark
MHz dBu¥/m dB dBu¥/m dBu¥ dB/m dB dB chl deg
I 41,34 34.42 -5 58 40,00 54 77 2. 5] 0.30 32316 108 267 Peak |
2 64.83 25.57 -14.43 40,00 51.87 6.76 0,40 33.55 b -—- Peak
3 210.09 28 58 -14.92 43.50 5[.56 89.83 0.60 33.5! R -—- Peak
4 T8T.90 22,27 -23.73 46,00 34.001 19.70 .20 32.84 il -—- Peak
5 B78.90 25.41 -20.59 46,00 36.48 20.38 1.30 32.75 R -—- Peak
& 957,30 24,67 -21.33 46,00 34.84 20,94 .27 3Z.38 E -—- Peak
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Polarization : Vertical (1GHz-25GHz)
m The test that passed at minimum margin was marked by the boldface in the following table.

Level (dBuVim) G Date; 2008-03-27
107
3
4
FCC/CLASS-B
- 7 FCC CLASS-B (AVG)
4 |
3 11
0 000 5800. 10600. 15400, 20200, 25000
Trace: (Discrete) Eragomncy (MEHz)
Site ¢ DACADG-AY
Condi tion ¢ FCC CLASS-E dm SHF-EHF WORN VERTICAL
EUT ; GEW/EDGE(CIass! 0)B50/900/ 1 EO0S1 GO0
| RCDMA/MSBRARSOA1H00721 00 PDA phame
Fower v 1 20Vacs B0z
Hode | . FR B303I4
Hemo ¢ g Ta_Chll | 2462MHz + Adaptor
Data Rate ]
Flane ¢ El
THET ;o A530200Z0000146
ver Limit Readdntenna Cable Preamp Ant Table
Freq Level Limit Line Level Factor Loss Factor Pos Pos Eemark
MHz dBu¥/m db dBu¥/m dBu¥ dBE/m db dB cm deg
L 2366, 00 43,89 -30. 11 74,00 43.87 3l.8] 3.83 35 68 108 0 Peak
2 2366, 00 31.46 -22.54 54.00 3l.44 31.81 3.83 35 68 160 108 Average
2 X 2462. 00 92,11 al.83 31.9 4.0&2 35.70 108 0 Peak
4@ 2462, 00 81,56 #2l.28 31.96 4.0Z2 35.89 160 106 Average
B 2483.47 55.82 -18.38 74.00 55,28 31.88 4.056 3570 108 0 Peak
& 2483. 47 37.92 -16.08 54,00 37.5% 31.88 4,06 35,70 160 106 Average
T g241. 00 53.89 -20.31 T74.00 46.8% 35 75 T7.35 36.30 100 0 Peak
g8 Bzd4l.00 42,52 -11.48 54.00 3572 3575 7.35 236.30 100 216 Average
g9 9846, 00 37,21 -36.79 T74.00 TH.BT -9.83 &.04 36,77 100 0 Peak
LG 12315, 00 40,18 -33.82 74.00 T7.50 -10.88  9.47 36,1 100 0 Peak

Remark: #3 and #4 are Fundamental Signals.
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5.8 Antenna Requirements

5.8.1 Standard Applicable
For intentional device, according to FCC 47 CFR Section 15.203, an intentional radiator shall be
designed to ensure that no other antenna except assembled by the responsible party shall be used

with the device.

And according to FCC 47 CFR Section 15.247 (b), if directional gain of transmitting antennas is

greater than 6dBi, the power shall be reduced by the same level in dB comparing to gain minus 6dBi.

5.8.2 Antenna Connected Construction
The antenna used in this product is %?{! ﬁT?Uf&jﬁ%ﬁs?@ o for WLAN without connector and it is

considered to meet antenna requirement of FCC.

5.8.3 Antenna Gain
The antenna gain of EUT is less than 6 dBi. Therefore, it is not necessany to reduce maximum peak

output powen limit.
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6. List of Measuring Equipments

. . Calibration
Instrument Manufacturer Model No. Serial No. | Characteristics Date Due Date Remark
Thermal . Conduction
Tenyi technology | TTH-D35P | TBN-930701 N/A Aug. 02, 2007 | Aug. 01, 2008
Chamber (THO2-HY)
Conduction
Spectrum R&S FSP40 100055 9KHz~40GHz | Jun. 25, 2007 | Jun. 24, 2008
(THO2-HY)
Conduction
Bluetooth Test ANRITSU MT8852A | 6K00003939 N/A N/A N/A
(THO2-HY)
i Conduction
Power Divider ARRA 5200-1 3871 N/A Oct. 01, 2007 | Sep. 30, 2008
(THO2-HY)
DC Power Conduction
TOPWARD 3303D 740889 N/A May 25, 2007 | May 24, 2009
Supply (THO2-HY)
. Conduction
Power Meter Agilent E4416A GB41292344 N/A Feb. 21, 2008 | Feb. 20, 2009
(THO2-HY)
. Conduction
Power Sensor Agilent E9327A US40441548 N/A Feb. 21, 2008 | Feb. 20, 2009
(THO2-HY)
Thermal . Conduction
Tenyi technology | TTH-D35P | TBN-930701 N/A Aug. 02, 2007 | Aug. 01, 2008
Chamber (THO2-HY)
Conduction
Spectrum R&S FSP40 100055 9KHz~40GHz | Jun. 25, 2007 | Jun. 24, 2008
(THO2-HY)
Conduction
Bluetooth Test ANRITSU MT8852A | 6K00003939 N/A N/A N/A
(THO2-HY)
; Conduction
EMC Receiver R&S ESCS 30 100174 9kHz — 2.75GHz | Mar. 03, 2008 | Mar. 02, 2009
(CO04-HY)
Conduction
LISN MessTec NNB-2/16Z 99079 9kHz — 30MHz | Mar. 31, 2008 | Mar. 30, 2009
(CO04-HY)
LISN Conduction
. EMCO 3810/2NM 9703-1839 9kHz — 30MHz | Mar. 22, 2008 | Mar. 21, 2009
(Support Unit) (CO04-HY)
Conduction
RF Cable-CON UTIFLEX 3102-26886-4 CB049 9kHz — 30MHz | Apr. 20, 2007 | Apr. 19, 2008
(CO04-HY)
Conduction
ISN SCHAFFNER ISN T400 21653 9kHz —30MHz | Mar. 27, 2008 | Mar. 26, 2009
(CO04-HY)
) Conduction
EMI Filter LINDGREN LRE-2030 2651 <450 Hz N/A N/A
(CO04-HY)
Spectrum . Radiation
Agilent E4408B MY44211028 | 9KHz-26.5GHz | Oct. 17, 2007 | Oct. 16, 2008
Analyzer (03CHO06-HY)
EMI Test Radiation
) R&S ESCS30 100356 9KHz-2.75GHz | Jul. 26, 2007 | Jul. 25, 2008
Receiver (03CHO06-HY)
i Radiation
Bilog Antenna SCHAFFNER CBL6112B 2885 30MHz -2GHz | Dec. 01, 2007 | Nov. 30, 2008
(03CHO06-HY)
Double Ridge Radiation
Com-Power AH118 071025 1G~18G Jun. 04, 2007 | Jun. 03, 2008
Horn Antenna (03CHO06-HY)
Radiation
SHF-EHF Horn | SCHWARZBECK | BBHA 9170 9170-251 14G - 40G Oct. 17, 2007 | Oct. 16, 2008
(03CHO06-HY)
. . Radiation
Pre Amplifier Agilent 8449B 3008A01917 1G - 26.5G Nov. 22, 2007 | Nov. 21, 2008
(03CHO06-HY)
. PA303-SMA-0 Radiation
Pre Amplifier EMEC PA303 100K~3GHz Nov. 26, 2007 | Nov. 25, 2008
59 (03CHO06-HY)
Base Station ) Radiation
) R&S CMU200 103937 Third-Band Oct. 19, 2007 | Oct. 18, 2008
Simulator (03CHO06-HY)
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7. Uncertainty Evaluation

Uncertainty of Conducted Emission Measurement (150 KHz ~ 30 MHz)

Uncertainty of X;
Contribution 4B Probability U(Xi )
Distribution

Receiver reading 0.10 Normal(k=2) 0.05
Cable loss 0.10 Normal(k=2) 0.05
AMN insertion loss 2.50 Rectangular 0.63
Receiver Spec 1.50 Rectangular 0.43
Site imperfection 1.39 Rectangular 0.80
Mismatch +0.34/-0.35 U-shape 0.24

Combined standard uncertainty Uc(y) 1.13

Measuring uncertainty for a level of confidence 226

of 95%  U=2Uc(y)

Uncertainty of Radiated Emission Measurement (30 MHz ~ 1000 MHz)

Uncertainty of X;
Contribution dB Probability u(Xi )
Distribution

Receiver reading 0.11 Normal(k=2) 0.06
Antenna factor calibration 0.91 Normal(k=2) 0.46
Cable loss calibration 0.12 Normal(k=2) 0.06
Pre Amplifier Gain calibration 0.15 Normal(k=2) 0.08
RCV/SPA specification 2.50 Rectangular 0.72
Antenna Factor Interpolation for Frequency 1.00 Rectangular 0.29
Site imperfection 1.52 Rectangular 0.88
Mismatch +0.45/-0.48 U-shaped 0.33

Combined standard uncertainty Uc(y) 1.30

Measuring uncertainty for a level of confidence 2 60

of 95%  U=2Uc(y)
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Uncertainty of Radiated Emission Measurement (1 GHz ~ 40 GHz)

Uncertainty of X;
Contribution " Probability u(x;) Ci |Ci*u(x)
Distribution
Receiver reading +0.10 Normal(k=1) 0.10 1 0.10
Antenna factor calibration +1.70 Normal(k=2) 0.85 1 0.85
Cable loss calibration +0.50 Normal(k=2) 0.25 1 0.25
Receiver Correction +2.00 Rectangular 1.15 1 1.15
Antenna Factor Directional +1.50 Rectangular 0.87 1 0.87
Site imperfection +2.80 Triangular 1.14 1 1.14
Mismatch
i’f::r']‘g \\//SVV\\I/E ﬁ 21: 8.'11991 +0.34/-0.35 | U-shaped 0.244 1 0.244
Uncertainty=20log(1-I'1*T"2*T"3)
Combined standard uncertainty Uc(y) 2.36
Measuring uncertainty for a level of 472

confidence of 95%  U=2Uc(y)

The measured resultis y dBuV U dB

for a level of confidence of approximately 95 (k=2)
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